
REPLACEMENT
PARTS

MODEL NO. CAPACITY DESCRIPTION
®

71233 2 TON HYDRAULIC FLOOR JACK W/ DOUBLE PUMP PISTON

80

81

82 89

76

75

83

78

1
2

3

3
2

1

5 6

7

84 74 9 8

88
87

8685

1011
13

12

15

14

16

90

17

19

18

20

73

72

77
79

35

20

22

70

23
24

25

26
27

28 29

40
41

42
41

42

43

44

45

46

47

48

4948

51

47

46

45

55

54

50

71

51

56

57

58

53
53

52

35

36

37
38

396263
64

65

66
67

64
63

68
69

61

60

59

33

34

36

37

38

39
30

31

32

33

34



REPLACEMENT
PARTS

MODEL NO. CAPACITY DESCRIPTION
®

71233 2 TON HYDRAULIC FLOOR JACK W/ DOUBLE PUMP PISTON

INDEX
NO.

DESCRIPTION
PART
NO.

REQ'D
NO.

INDEX
NO.

DESCRIPTION
PART
NO.

REQ'D
NO.

INDEX
NO.

DESCRIPTION
PART
NO.

 REQ'D
NO.

1 Retaining Ring 214401 2 31 Relief Valve Spring 214437 1 61 Relief Valve Spring 214474 1
2 Washer 214402 2 32 Regulate Bolt 214438 1 62 Safety Valve 214476 1
3 Wheel 214403 2 *33 O-Ring 214439 2 63 Washer 214477 2
4 Side Plate Assembly N/A *34 Seal Bolt 214441 2 *64 O-Ring 214478 2
5 Washer M16 214404 2 35 High Pressure Bolt 214442 2 *65 Seal Bolt 214479 1
6 Hex Nut M16 214406 2 36 Ball 214443 2 *65 O-Ring 214481 1
7 Caster Assembly 214407 2 37 Separator 214444 2 67 Cylinder Outer Case 214482 1
8 Hex Bolt M12X25 214408 2 38 Ball 214446 2 *68 O-Ring 214483 1
9 Spring Washer 214409 2 39 Ball 214447 2 69 Tank Nut 214484 1

10 Bolt 214411 2 40 Washer 214448 1 70 Pin 4X35 214486 1
11 Spring Washer 214412 2 *41 O-Ring 214449 2 71 Release Assembly 214487 1
12 Nut M18 214413 2 *42 Sealing Washer 214451 2 72 Split Pin 4X25 214507 1
13 Spring Washer 18 214414 2 43 Pump Core 214452 1 73 Spring 214423 2
14 Torsion Spring 214416 1 44 Pump Case 214453 1 74 Hex Nut M24 214424 2
15 Handle Socket 214417 1 45 Pump Inner Case 214454 2 75 Shaft Arm 214488 1
16 Bolt 214418 1 46 Press Spring 214456 2 76 Bolt 214489 2
17 Upper Handle 214419 1 47 Pump Outer Case 214457 2 77 Retaining Ring 214491 2
18 Hex Bolt M8X25 214421 1 48 Pin 4X30 214458 2 78 Long Linkage 214492 2
19 Lower Handle 214422 1 49 Pump Cover 214459 2 79 Block Linkage 214493 1
20 Power Unit Assembly 214425 1 *50 O-Ring 214461 1 80 Retaining Ring 10 214494 1
21 51 Ball 214462 1 81 Saddle Block 214496 1
22 Ram 214426 1 52 Washer 214463 1 82 Saddle 214495 1
23 Ram Header 214427 1 *53 O-Ring 214464 2 83 Linkage Axle 214497 1

*24 O-Ring Returner 214428 1 54 Pump Core 214466 1 84 Washer 24 214498 2
*25 O-Ring 214429 1 55 Pump Case 214467 1 85 Bush 214499 1
26 Cylinder 214431 1 56 Screw 214468 1 86 Pull Rod 214501 1
27 Washer 214432 1 57 Spring Washer 214469 1 87 Washer 12 215402 2

*28 O-Ring 214433 1 58 Locker 214471 1 88 Nut M12 215403 2
29 Valve Base 214434 1 59 Regulate Bolt 214472 1 89 Lift Arm Assembly 214504 1
30 Safety Valve 214436 1 *60 O-Ring 214473 1 90 Handle Bumper 214506 1

Repair Kit 214400 1
* Indicates Parts available only in the Repair Kit 214400 


